o000 g ==+ Part No. Z1-003-390, IA003532
oo XK AREAE Mar. 2019
L2 D2 VAN

<<+ CHO1-PWR

No.| a—¢ 2 % nE
1 P6-000-005 | HANDLE PAK-A 1
2 | E6-510-002 | HANDLE BRACKET COS5000TM 2
3 | M2-101-015 | FLH SCREW S-NI M4X0.7X8 2
4 | P2-750-801 | BRACKET FOR HANDLE PAK-A 2

2L [4D7ZT7y h&[BlDRUEEALT]/\Y RI)L%E PWR ICED fFF £,
Bl DR UIFFEDIRL (M4x8, ML) BIAERLAWTLZE L,

-
i 3

RKETIERAR ML BHOREHARE LD T T Y1 RO
T224-0023 EEHHAREILE-1-3 TOVO—RF—EXDSAFTELT,

FOZA [BEHYR—NIATIV] www.kikusui.co.jp xEI [=
L9 045-593-8600 i

[Z4185R9] *FFH10~12,713~17 © 2004 [=]



INSTRUCTION MANUAL
Carrying Handle

CHO1-PWR

No. CODE DESCRIPTION QTY
1 P6-000-005 | HANDLE PAK-A 1
2 | E6-510-002 | HANDLE BRACKET COS5000TM 2
3 | M2-101-015 | FLH SCREW S-NI M4X0.7X8 2
4 | P2-750-801 | BRACKET FOR HANDLE PAK-A 2

Using [2], [4] brackets and [3] screws, mount the [1] Handle to the PWR.
For [3] screws, do not use except the accompanying screws (M4 x 8 Flat head
screws).

KIKUSUI ELECTRONICS CORP. The newest version of the manual can
1-1-3 Higashiyamata, Tsuzuki-ku, Yokohama, be downloaded from Download service
224-0023, Japan of Kikusui website.

Tel: +81-45-482-6353 www.kikusui.co.jp/en
Fax: +81-45-482-6261 © 2004




